
PARTS LIST 




THE PARTS LISTED IN THIS CATALOG ARE CURRENT AT THIS TIME 

FOR RUPPSTER MODELS. ALL ORDERS WILL BE PROCESSED AND 

FORWARDED THRU DISTRIBUTION CHANNELS. ALL ORDERS MUST 
GIVE PART NUMBER AND DESCRIPTION. THE RUPPSTER PARTS 

CATALOG IS INTENDED FOR DISTRIBUTOR AND DEALER USE 
ONLY. 

Effective Sept. 1970 



BODY GROUP 


7 


8 


18 

38 
37 

216 

'\ \~~3 
--:--..... 4~ 

19 

2 



5 

10 

15 

20 

25 

30 

35 

40 

BODY GROUP 

REF. OUANTITY REO'D. 

NO. PART NO. DESCRIPTION 230 230E 

1 14031 Nut, Conelok 3/8·16 7 7 
2 15815 Mount, Body 14 14 
3 16890 Pedal Assy. 1 1 
4 13625 Sleeve, Vinyl 2 2 

14086 Cotter Pin 2 2 
6 14439 Washer, Flat 2 2 
7 16888 Bracket, Brake Locking 1 1 
8 16892 Washer, Spring 1 1 
9 16891 Stud 1 1 

14320 H.H.C.S. 3/8-16 x 1% 5 5 
11 14175 H.H.C.S. 3/8·16 x 1% 1 1 
12 15865 Washer Flat 5 5 
13 16001 Spacer 8 8 
14 17215 Grip Strip, Passngr 1 1 

17216 Grip Strip, Driver 1 1 
16 16960 Strap, Hand Hold 1 1 
17 GM446630 THC/RMS 3/8·16 x 2 1 1 
18 17625 Seat Cushion 1 1 
19 17662 Seat Back 1 1 

16061 Side Pad, L.H. 1 t 
16038 Side Pad, R.H. 1 1 

21 14035 Nut, H.F.W.L. 5/16-18 2 2 
22 14083 Washer, Fender 2 2 
23 13468 Cap, Fuel Tank 1 1 
24 GM121809 Bolt, Carriage 1/4-20 x 17ft 2 2 

16899 Reinforcement, Body Support 2 2 
26 16900 Insulator, Body Support 4 4 
27 16723 Support, Body 1 1 
28 14045 Washer, Lock 1/4 2 2 
29 14023 Nut, Hex 1/4-20 2 2 

14012 H.F.W.L. Screw 5/16-18 x 5/8 2 2 
31 14035 F.W.L. Nut 5/16·18 2 2 
32 17507 Body 1 1 
33 16393 Filler Neck, Fuel 1 1 
34 14751 Rivet, Blind SB4·6 3 3 

16809 Case, Air Filter 1 1 
36 14751 Rivet, Blind SB4-6 9 9 
37 10016 Snap, Upholstery 6 6 
38 14751 Rivet, Blind SB4-6 6 6 
39 13494 Name Plate, "Rupp" 1 1 

13503 Speednut 4 4 
41 16449 Decal, "Baja" 230 2 
42 17394 Decal, "Baja" 230E 2 
43 16447 Decal, Ruppster 2 2 
44 17633 Shield Muffler 1 1 



ELECTRICAL GROUP 


~ 

~ 

~. 

{\ 

o 

{\ 

{\ 

'27. 

12 
14 /\ 

13 \;' 

'3 ~5 

/32 
/ /33 

<34 

3 
2 

6 



5 

10 

15 

20 

25 

30 

35 

40 

45 

ELECTRICAL GROUP 

REF. REO'D. 
NO. PART NO. DESCRIPTION 230E 

158341 Pin, Clevis 1 
140372 Washer, Flat 1/4 1 

3 14049 Pin, Cotter 1 
4 GM440502 H.H.M. Screw 10-24 x 5/8 1 

16126 Cable, Choke 1 
6 13269 Clamp, Speed 1 
7 14502 Washer, Lock 10 1 
8 14067 Nut, Hex 10-24 1 
9 17270 Lever, Choke 1 

16461 Stud 1 
11 15836 Knob, Choke Lever 2 
12 16910 Wiring Harness 1 1 
13 14039 Washer, Flat 8 8 
14 13997 H.H.C. Screw 5/16-18 x 3/4 4 4 

16908 Decal, Dash 1 
11) 17319 Decal, Ign. Switch 1 
17 16227 Switch, Ignition 1 1 
18 14141 H.F.W.L. Screw 5/16-18 x 3/4 1 
19 13452 Washer, Flat 1 

16853 Bracket, Rectifier 1 
21 14637 Rectifier 1 
22 15387 H.H.C. Screw 1/4-20 x 5/8 2 
23 14045 Washer, Lock 1/4 2 
24 14023 Nut, Hex 1/4-20 2 

16434 Bracket, Starter MTG 1 
26 15821 Starter 1 
27 16444 Cable, Elec. Start 1 
28 13082 H.H.C. Screw M8 x 15 1 
29 14072 Washer, Lock 5/16 1 

16122 Strap Ground 1 
31 16124 Cable, Battery 1 
32 14023 Nut, C/Lok 1/4-20 2 
33 14037 Washer, Flat 1/4 2 
34 15870 Eye Bar 1 

Battery16052 1 
36 15884 Bolt, Hook 1 
37 16436 Solenoid 1 
38 16216 Nut, Hex 12·24 2 
39 14045 Washer, Lock 1/4 2 

14080 Washer.. Flat 3/16 2 
41 16417 H.H.M. Screw 12-24 x 1/2 2 
42 15735 Battery Seat 1 
43 12769 Tape, Foam Vinyl 4 

~ 

44 14141 H.F.W.L Screw 5/16-18 x 3/4 4 4 
14035 F.W.L. Nut 5/16-18 4 4 



STEERING & CHASSIS GROUP 


I""', 

~ 

~ 

~ 

, , 

('"'\ 

~ 

61 

3D 
~r56 

63 

/' 57 

2 
5 INCWOES 

3THRU5 

~ 

REF. QUANTITY REQ'D. 

NO. PART NO. DESCRIPTION 230 230E 

1 15866 Nut, Wheel 20 20 
2 16081 Wheel Assv. 4 4 
3 13141 Valve, Tire 4 4 
4 15963 Wheel 4 4 
5 15964 Tire 4 4 
6 15853 

-

HubCap 4 4 



10 

20 

30 

40 

50 

60 

STEERING & CHASSIS GROUP 


.1 
I 


REF. 
NO. PART NO. DESCRIPTION 

QUANTITY REaD. 
230 230E 

7 
8 
9 

11 

14098 
14090 
15926 
16984 
16985 

Nut, Castle 1/2-20 
Pin, Cotter 1/8x1 
Washer, Flat 
Cone, Bearing 
Cup, Bearing 

2 
2 
2 
2 
2 

2 
2 
2 
2 
2 

12 
13 
14 
15 
16 

15726 
15833 
16983 
16982 
15852 

Hub, Front 
Bolt, Wheel 
Cup, Bearing 
Cone, Bearing 
Seal, Wheel 

2 
20 

2 
2 
2 

2 
20 

2 
2 
2 

17 
18 
19 

21 

15840 
15839 
10821 
14091 

GM125233 

Spindle, L.H. 
Spindle, R.H. 
Nut, Shear 5/8-18 
Pin, Cotter 1/8 x 1-1/4 
Nut, Slot Hex 3/8-24 

1 
1 
2 
2 
4 

1 
1 
2 
2 
4 

22 
23 
24 
25 
26 

16075 
10070 
15831 
15830 
14093 

Pin, Cotter 7/64 x 3/4 
Bolt, Spindle 
Tie Rod End, L.H. 
Tie Rod End, R.H. 
Nut, Hex Jam 1/2-20 

4 
2 
2 
2 
2 

04 
2 
2 
2 
2 

27 
28 
29 

31 

15859 
15858 
16082 
15170 
13997 

Tie Rod 
Steering Rod 
Boot, Rubber 
Cover Plate 
Bolt 5/16-18 x 3/4 

1 
1 
2 
2 
2 

1 
1 
2 
2 
2 

32 
33 
34 
35 
36 

12477 
15762 
16008 
15843 
16553 

Washer 
Steering Shaft 
Steering Box 
Steering Rack 
Self Tap. Sc. 4-40 x 5/16 

4 
1 
1 
1 
4 

4 
1 
1 
1 
4 

37 
38 
39 

41 

15838 
14045 
15387 
15720 
14141 

Cover Plate 
Washer, Lock 1/4 
H.H.C. Screw 1/4-20 x 5/8 
Guard, Front Axle 
H.F.W.L. Screw 5/16-18 x 3/4 

1 
1 
1 
1 
1 

1 
1 
1 
1 
1 

42 
43 
44 
45 
46 

14012 
14045 
15387 
14029 
14002 

H.F.W.L. Screw 5/16-18 x 5/8 
Washer, Lock 1/4 
H.H.C. Screw 1/4-20 x 5/8 
Nut, Conelok 5/16-18 
Bolt 5/16-18 x 1-1/2 

1 
2 
2 
4 
2 

1 
2 
2 
4 
2 

47 
48 
49 

51 

11670 
14047 
13995 
13997 
14039 

Bushing, Adjustable 
Washer, Lock 5/16 
H.H.C. Screw 5/16-24 x 1/2 
H.H.C. Screw 5/16-18 x 3/4 
Washer, Flat 

1 
2 
2 
4 
8 

1 
2 
2 
4 
8 

52 
63 
54 
55 
66 

15886 
14029 
16910 
17318 
16227 

Steering Support 
Nut, Conelok 5/16·18 
Wiring Harness 
Decal, Ign. Switch 
Switch, Ignition 

1 
4 
1 
1 
1 

1 
4 
1 

1 
57 
58 
59 

61 

16912 
14028 
11575 
10957 
15387 

Decal, Dash 
Nut, Conelok 1/4,20 
Hub, Steering Wheel 
Steering Wheel 
H.H.C. Screw 1/4-20 x 5/8 

1 
3 
1 
1 
3 

3 
1 
1 
3 

62 
63 
64 

14418 
15715 
12769 

Nut, Conelok 1/2-20 
Frame 
Tape, Foam Vinyl 

1 
1 

14 

1 
1 

14 



~I 

-I 

~ 

~ 

~ 

r". 

r" 

~. 

~ 

DIFFERENTIAL & DRIVEN T.C. GROUP 

/ 

~ 

" 

t3"T 
g ~ 

-~~ 
N 

REF. 
NO. I PART NO. 

1 16081 
2 15964 
3 13141 
4 15963 
5 15866 
6 15853 
7 15930 
8 15887 
9 15728 

10 15833 

DESCRIPTION 
Wheel Assv. 
Tire 
Valve, Tire 
Wheel 
Nut, Wheel 
HubCap 
H.H.C. Screw 3/4·16 x 1-3/4 
Washer 

QUANTITY REQ'D. 
230 I 230E 

4 4 
4 4 
4 4 
4 4 

20 20 
4 4 
2 2 
2 2 
2 2 



DIFFERENTIAL & DRIVEN T.C. GROUP 

REF. QUANTITY REQ'D. 

NO. PART NO. DESCRIPTION 230 230E 
11 14289 H.H.C. Screw 3/8·16 x 7/8 4 4 
12 13070 Flangette, 2-80lt 4 4 
13 13069 Bearing W/Lock. Collar 2 2 
14 13557 Locking Collar 2 2 
15 14096 Set Screw 5/16-18 x 1/4 2 2 
16 14031 Nut, Conelok 3/8-16 4 4 
17 14012 H.F.W.L Screw 5/16-18 x 5/8 6 6 
18 15955 Retainer, Bearing 2 2 
19 15979 Bearing W/Lock. Collar 2 2 
20 13557 Locking Collar 2 2 
21 14096 Set Screw 5/16-18 x 1/4 2 2 
22 GM9406763 H.S.H.C. Screw 1/4·28 x 1-3/4 6 6 
23 17391 Hub, Disc Brake 1 1 
24 17382 Disc, Brake 1 1 
25 14027 Nut, Conelok 1/4-28 6 6 

1 
26 16033 Gear Case 1 1 
27 14490 Plug, Oil Filter 2 2 
28 16647 Spacer, Bearing 1 1 
29 15976 Bearing, Pinion 1 1 
30 17330 Washer, Flat 1 1 
31 16961 H.H.C. Screw 5/16-24 x 3/4 1 1 
32 15950 Gasket 1 1 
33 15949 Cover 1 1 
34 14012 H.F.W.L Screw 5/16-18 x 5/8 3 3 
35 17622" Shaft, Pinion (with forward gear) 1 1 
36 12729 Key, # 6 Woodruff 1 1 
37 12730 Key, # 10 Woodruff 1 1 
38 16738 Slinger, Oil 1 1 
39 15977 Bearing, Pinion 1 1 
40 15975 Bearing, Secondary 1 1 
41 15974 Bearing, Primary 1 1 
42 15942 Carrier, Gear 1 1 
42A 17544 .... Shims, Laminated 
43 14027 Nut, Conelok 1/4-28 6 6 
44 16195 Washer, Flat 6 6 
45 16097 H.H.C. Screw 1/4·28 xl 6 6 
46 17622" Gear. Forward (with pinion shaft) 1 1 
47 16171 S.eeve. Drive 1 1 
48 12572 Pin, Roll 1/4 x 2 1 1 
49 15885 Axle 1 1 
50 17227 Key 1/4 x 1/4 x 2-1/2 1 1 
51 16571 Key 1 1 
52 16029 "0" Ring 1 1 
53 16194 Cover, Gear Case 1 1 
54 14072 Washer, Lock 5/16 6 6 
55 GM122022 H.H.C_ Screw 5/16-18 x 1-1/8 6 6 
56 12238 Key 1/4x 1/4 x 2 2 2 
57 13089 Fixed Act. Hub Assy. 1 1 
58 12556 Wear Block 3 3 
59 12558 Converter Spring 1 1 
60 12552 Mov. Driven Flange Assy. 1 1 
61 12557 Driven converter Bushing 1 1 
62 12790 Roll Pin 1 1 
63 13349 Retaining Ring 2 2 
64 13305 Fexed Driven Flange Assy. 1 1 
65 16948 Retaining Cap 1 1 
66 16961 H.H.C. Screw 5/16-24 x 3/4 1 1 
67 17623 Gear Case Assy. Less Cover & Axle 1 1 

* Pinion Shaft & Forward Gear are sold in sets only, never individually •. 
** (5) .002 shims & (1) .010 shim provided. Use only as req'd. per instructions in Service Manual. 



~ .~ 

r" 

o 

('\ 

o 

o 

~ 

ENGINE, DRIVE T.C. AND BRAKE GROUP 

~,
/~~:;yfJ 

4 
44 

'i ~ 

~.~~ 
30 ~~ 

26 ~~~~ 
23 20 \ "~115

21 \ 

116 

REF. 

56 58 59 

\ 
I 

I~J--" • 5 
1~6~ ~~fI INCu.oEs3.3.

6~~~ 25 . 
9 8 3 ~ I 

'"~ '~'1'~/'>~ ~/~~5 ~ _ .' 
/ 

---7• 

10 
II 

68 

NO. I PART NO. OESCRIPTION 
QUANTITY REQ'O. 

230 I 230E 
1 14031 I Nut, Conelok 3/8-16 
2 17545 Brake Assv. 

2 2 



5 

10 

15 

20 

25 

30 

35 

40 

45 

50 

55 

60 

ENGINE, DRIVE T. C. AND BRAKE GROUP 

REF. 

NO. PART NO. OESCRIPTION 

QUANTITY REQ'D. 

230 230E 

3 
3A 
4 

6 

17616 
17619 
11389 
17661 
14177 

Pucks, Brake Pair 
Screw, Brake Puck 
Elbow Male 691 X3 
Line, Brake 24" Lg. 
H.H.C.S. 3/8·16 x 2·3/4 

1 

2 
2 
1 
2 

1 
2 
2 
1 
2 

7 
8 
9 

11 

14029 
17546 
17053 
10075 
14049 

Nut Conelok 5/16-18 
Master Cylinder 
H.H.C.S. 5/16-18 x 2 
Pin Clevis 
Pin, Cotter 1/16 x 1/2 

2 
1 
2 
1 
1 

2 
1 
2 
1 
1 

12 
13 
14 

16 

10055 
14022 
17580 
16989 
14029 

Clevis 
Nut, Hex 1/4·28 
Rod, Brake 
Guard 
Nut, Conelok 5/16-18 

1 
1 
1 
1 
8 

1 
1 
1 
1 
8 

17 
18 
19 

21 

14039 
16977 
10934 
16789 
16459 

Washer, Flat 5/16 SAE 
U Bolt 5/16·18 
Retainer Cable 
Rod Throttle Front 
Connector 

8 
4 
8 
1 
1 

8 
4 
8 
1 
1 

22 
23 
24 

26 

16037 
10177 
10054 
17645 
17642 

Rod Throttle Rear 
Ferrule Throttle Rod 
Spring Throttle Return 
Spacer 
Clip Hair Pin 

1 
1 
1 
2 
1 

1 
1 
1 
2 
1 

27 

32 
33 
34 

17629 
16125 
15387 
14045 
16310 

Anchor Throttle Cable 
Cable Throttle 
H.H.C.S. 1/4-20 x 5/8 
Washer Lock 1/4 
Strap 

1 
1 
1 
1 
1 

1 
1 
1 
1 
1 

36 
37 
38 
39 

16312 
16313 
10075 
14089 
14037 

Bracket Starter Pulley 
Pulley Starter Bracket 
Pin Clevis 
Pin Cotter 1/8 x 3/4 
Washer Flat 1/4 SAE 

1 
1 
1 
1 
1 

1 
1 
1 
1 
f 

41 
42 
43 
44 

16317 
15862 
15956 
13413 
15145 

Pin Cotter 3/64 x 1/2 
Bolt Drive TC 
Cover Assy. Drive TC 
Flange Movable Drive 
Spring Drive TC 

1 
1 
1 
1 
1 

1 
1 
1 
1 
1 

46 
47 
48 
49 

16049 
14323 
14489 
15791 
15842 

BeltTC 
Retainer Spring 
Bushing Assy. TC 
Flange Fixed Drive 
Engine 

1 
1 
1 
1 
1 

1 
1 
1 
1 
1 

50A 
51 
52 
63 

15614 
17518 
16400 
16399 
16269 

Spark Plug 
Wrench, Spark Plug 
Flange Exhaust 
Nut Exhaust Manifold 
Spring Exhaust Pipe 

1 
1 
1 
2 
2 

1 
1 
1 
2 
2 

54 

56 
57 
58 

16733 
16730 
14164 
14028 
1'6405 

Pipe Exhaust 
Muffler 
H.H.C.s. 1/4·20 x 1·1/4 
Nut Conelok 1/4·20 
Clamp Muffler 

1 
1 
2 
2 
2 

1 
1 
2 
2 
2 

59 

61 

16734 
16910 
16815 

Support Muffler 
Wiring Harness 
Wing Screw 1/4-20 x 1 

1 
1 
1 

1 
1 
1 

J 


I 

I 




ENGINE, DRIVE T.e. AND BRAKE GROUP 


~ 

(" 

~ 

r 

r 


'" 


REF. 

NO. PART NO. DESCRIPTION 

QUANTITY R EQ'O. 

230 230E 

62 
63 
64 
65 
66 

16814 
14751 
16813 
16809 
17360 

Cover Air Cleaner 
Rivet Blind SB4-6 
Air Cleaner 
Case Air Filter 
Clamp Hose 

1 
9 
1 
1 
2 

1 
9 
1 
1 
2 

67 
68 
69 
70 
71 

16039 
16424 
16913 
16110 
16090 

Hose Air Filter 
Bracket Choke 
Cable Choke 
H.H.M.S. 10-24 x 3/8 
Bracket Cable 

1 
1 
1 
2 
1 

1 

2 
1 

72 
73 
74 
75 
76 

1~191 
16098 
16099 
16107 
15855 

Gasket 
Adaptor Carburetor 
Gasket 
Gasket 
Carburetor Walbro BDC13 

1 
11 
1 
1 
1 

1 
1 
1 
1 
1 

77 
78 
79 
80 
81 

15933 
16041 
11862 
16391 
12698 

Flange Carburetor 
F.H.M.S. 1/4-20 x 3/8 
Clamp Hose 
Hose Tank Filler 
Fuel Line 3" 

1 
3 
2 
1 
1 

1 
3 
2 
1 
1 

82 
83 
84 
85 
86 

12324 
17643 
12698 
15419 
15967 

Clamp Hose 
Filter Fuel 
Fuel Line 3" 
Outlet Fuel 
Tank Fuel 

4 
1 
1 
1 
1 

4 
1 
1 
1 
1 

87 
88 
89 
90 
91 

15864 
GM160578 

14037 
14028 
15387 

Strap Fuel Tank 
P.H.M.S. 1/4-20 x 1-1/2 
Washer Flat 1/4 SAE 
Nut Conelok 1/4-20 
H,H.C.S. 1/4-20 x 5/8 

4 
2 
2 
2 
4 

4 
2 
2 
2 
4 

92 
93 
94 
95 
96 

14045 
16739 
15861 
12769 
14045 

Washer, Lock 1/4 
Reinforcement, Strap 
Base Fuel Tank 
Tape Vinyl 
Washer Lock 1/4 

1 
4 
1 
2 
4 

1 
4 
1 
2 
4 

97 
98 
99 

100 
101 

15387 
14037 
15727 
14012 
14012 

H.H.C.S. 1/4-20 x 5/8 
Washer Flat SAE 1/4 
Mount Fuel Tank 
H.F.W.L.S. 5/16-18 x 5/8 
H.F.W.L.S. 5/16-18 x 5/8 

4 
2 
1 
2 
6 

4 
2 
1 
2 
6 

102 
103 
104 
105 
106 

15817 
15816 
16805 
14012 
15844 

Protection Tube L.H. 
Protection Tube, R.H. 
Engine Bracket 
H.F.W.L.S. 5/16-18 x 5/8 
Engine Mount 

1 
1 
1 
3 
2 

1 
1 
1 
3 
2 

107 
108 
109 
110 
111 

13562 
14201 
16793 
16803 
14201 

Ground Strap 
Rivet Blind SB6-4 
Engine Mount 
Engine Mount 
Rivet Blind SB6-4 

1 
12 
1 
1 
6 

1 
12 

1 
1 
6 

112 
113 
114 
115 
116 

14141 
14065 
14319 
14080 
14049 

H.F.W.L.S. 5/16-18 x 3/4 
F.W.L. Nut 3/8-16 
Rivet Blind SB6-2 
Washer Flat 3/16 
Pin Cotter 1/16 x 1/2 

4 
3 
1 
1 
1 

4 
3 
1 
1 
1 

117 
118 
119 

14141 
14035 
14041 

H.F.W.L.S. 5/16-18 x 3/4 
F.W.L. Nut 5/16-18 
Washer Flat 3/8 SAE 

2 
2 
1 

2 
2 
1 

~ 




WALBRO CARBURETOR 


24 
12 

OESCRIPTION 

Adapter Ass'y-Mtg. 

Ring-Throttle Shaft 
o Ring-Packing (2) 

Shaft & Lever-Throttle 

Valve-Throttle 
Valve-Choke 
VALVE-INLET 

Lever Assembly-Choke 
Shaft-Choke J 
Swivel Ass'y-T & C (2) 
Plug-Overflow 
Ball-Choke Friction 

Gasket-Circuit Plate 
Gasket-Adapter Mtg. 

REF. NO. 

2 
3 

4 

5 
6 
7 

8 
9 

10 
11 
12 

13 
13 

WALBRO PART NO. 

12-37 

*16-33 
*16-45 

30-665 

34-50 
62-45 

*82-30 

42-502 
44-126 

52-501 
88-59 
89-13 

*92-116 
*92-118 

BOC 15 *95-45 Diaphragm-Check Valve 

Repair Kit 16 *95-47 Diaphragm-Metering 

17 *95-522 Diaphragm-Ass'y-Pump 
34 

18 
19 
20 
21 
22 

23 
24 
25 
26 
27 
28 

29 
30 
31 

32 
33 

34 

*96-167 
96-171 

*96-172 
96-517 
96-545 

98-160 
98-162 
98-191 

*98-192 
98-195 

*98-196 

100-528 
102·82 

*136-106 

*144-69 
*166-41 

300-695 

Screw-Circuit Plate (3) 
Screw-Idle Adj. 

~=Screw-Metering Lever Pin VJ 
Screw-Valve T&C (20 
Screw-Assembly (4) 

Spring-Needle Adj. (2) 
Spring-Choke Friction 
Spring-Idle Screw 
Spring-Metering Lever ~ 
Spring-Throttle Return 
Spring-Pressure 

Needle Ass'y-Power 
Needle-Idle 
Washers-Needles (2) J) 
Pin-Metering Lever 
Lever-Metering 

REPAIR KIT-SERVICE 
*Parts included in repair kit 



Live 
it 

[f]uP[}J 
,.
RUPP 
~ 

RUPP INDUSTRIES, INC. / AIRPORT ROAD / MANSFIELD, OHIO 44903 

P. N. 17593 Prin ted In U.S A 




